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D5.3% Y B84% / FEED MECHANISM

BAS-360H/365H

Ref. No. |Code Oty |@m% Part Name
1 SB8189101 2 [YO FOR=—X Y DRIVE BASE
2 SB8192201 2 Yor—TUR7ISHY + Y CABLE BEAR BRACKET
3 S55477001 4 |7FHARIL LSS 36X16 BOLT SOCKET (S/P WASHER)M6X16
4 SB8077001 2 |F—TFILRF400 CABLE BEAR 400
5 S55477001 4 |7FHARIL LS 36X16 BOLT SOCKET (S/P WASHER)M6X16
6 SA1394101 2 |a-KAHzxU3 CORD HOLDER U3
7 555485001 2 |7FERILEFH T5X12 BOLT SOCKET (S/P WASHER)M5X12
8 018061236 8 |7F AR K6X12 BOLT SOCKET M6X12
9 S55477001 4 |7FHARILEHFH 36X16 BOLT SOCKET (S/P WASHER)M6X16
10 SB7960001 4 IR)LERYYHTAA BELT HOLDER
11 S55481001 16 |7FARIL LS 34X12 BOLT SOCKET (S/P WASHER)M4X12
12 SB8198101 4 YO ¥/35400 Y BELLOW 400
13 SB8196101 4 WoxnR5TS5Hy b+ Y BELLOW BRACKET
14 SB8199101 8 |12+ v WM PLATE NUT M4
15 S55479001 8 |7FHRILEFH Z4X8 BOLT SOCKET (S/P WASHER) M4X8
16 S55485001 8 |7+ ARILEFH I5X12 BOLT SOCKET (S/P WASHER)M5X12
17 SB8053101 2 |YAA FoL—LAh/—L Y GUIDE FRAME COVER L
18 SB8054101 2 |YHAA FoL—LAH/N—R Y GUIDE FRAME COVER R
19 060401016 44 |71\A > F4X10 SCREW BIND M4X10
20 SB8060101 2 |41z bV —H = EJECT SENSOR ASSY
21 062300816 2 |F~R33X8 SCREW PAN M3X8
22 SB8176001 1 |42z 2P —/\—3%RXL|EIJECT SENSOR HARNESS L
23 SB8238001 1 4229 2P —/\—2%AR|EIJECT SENSOR HARNESS R
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BAS-370H/375H

Ref. No. |Code Oty |@m% Part Name
1 SB8189101 2 [YO FOR=—X Y DRIVE BASE
2 SB8192201 2 Yor—TUR7ISHY + Y CABLE BEAR BRACKET
3 S55477001 4 |7FHARIL LSS 36X16 BOLT SOCKET (S/P WASHER)M6X16
4 SB8077001 2 |F—TFILRF400 CABLE BEAR 400
5 S55477001 4 |7FHARIL LS 36X16 BOLT SOCKET (S/P WASHER)M6X16
6 SA1394101 2 |a-KAHzxU3 CORD HOLDER U3
7 555485001 2 |7FERILEFH T5X12 BOLT SOCKET (S/P WASHER)M5X12
8 018061236 8 |7F AR K6X12 BOLT SOCKET M6X12
9 S55477001 4 |7FHARILEHFH 36X16 BOLT SOCKET (S/P WASHER)M6X16
10 SB7960001 4 IR)LERYYHTAA BELT HOLDER
11 S55481001 16 |7FARIL LS 34X12 BOLT SOCKET (S/P WASHER)M4X12
12 SB8198101 4 YO ¥/35400 Y BELLOW 400
13 SB8196101 4 WoxnR5TS5Hy b+ Y BELLOW BRACKET
14 SB8199101 8 |12+ v WM PLATE NUT M4
15 S55479001 8 |7FHRILEFH Z4X8 BOLT SOCKET (S/P WASHER) M4X8
16 S55485001 8 |7+ ARILEFH I5X12 BOLT SOCKET (S/P WASHER)M5X12
17 SB8053101 2 |YAA FoL—LAh/—L Y GUIDE FRAME COVER L
18 SB8054101 2 |YHAA FoL—LAH/N—R Y GUIDE FRAME COVER R
19 060401016 44 |71\A > F4X10 SCREW BIND M4X10
20 SB8060101 2 |41z bV —H = EJECT SENSOR ASSY
21 062300816 2 |F~R33X8 SCREW PAN M3X8
22 SB8176001 1 |42z 2P —/\—3%RXL|EIJECT SENSOR HARNESS L
23 SB8238001 1 4229 2P —/\—2%AR|EIJECT SENSOR HARNESS R




